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7 MEXICO
98¢ 1100 te)

Date / Dia: 26 January 2010

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer s Order ltem / Orden Clients -

ftem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 128676/11
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

APl SPEC 5L,0CTOBER 1, 2007

'Standard or Specification / Normas o Especificaciones:

Steel Grade / Grado de acero:
B/X42-1.245/L.290 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
8 5/8 X 0.25 INCH 020 19.69/21.33 FT 61.745 FT 1437.415 LB 22.38 LBIFT
219.1 X 6.4 MM 6.00/6.50 MTS 18.820 MTS 652.000 KG 33.57 KG/M

Specimen condition Specimen dimensions Test Y.S. U.T.s. Y.S/U.T.S] Elongation / Alargamiento
HeatN° | Sample N° | Condicion de la probeta Dimensiones de la probeta temp | Eul 0.50 %. Reg.
Colada N° | Muestra N°| Ls Sc | Type| Ori Size Area Temp. [Min: 290 Min: 415 Reg. Max. Lo Min. Obt.
Tipo Tamano Seccion | ensayo [Max: -- Max: - -
mm mm2 celcius MPa MPa in %o % §
46270 19858 B AM Ss L 38.07 X 06.36 243,44 RT 385 555 0,70 2 25.6 370§

AM: As manufactured / Segtin proceso de fabricacion
B: Body / Cuerpo
L: Longitudinal / Longitudinal

Lo: initial length / Longitud inicial

Ls: Location of sample / Ubicacion de la muestra

Max: Maximum / Maximo

Ori: Orientation / Orientacion
Req. Max: Required maximum / Maximo requerido

: Req Requsred / Requerido...

Sc: Specimen condition / Condicion de la probeta
Ss: Strip specimen / Muestra rectangular

U.T.S: Uttimate tensile strength { Resxstenc:a
Y.S: Yield strength / Fluenci

. RT: oom 1emperaturel Temperatura amb!ente

HeatN° |
‘Colada N*
46270 |
: uzsezm .

This ceﬁ)ca(e 18 msued by 4 computerized system and it is valid with electronic signature. On lhe- mgma! ear!ﬁcate the lmde ‘mark green colored
“Tenaris” is stamped. . In ‘ase the owner: of the original oemﬁca:a would release a copy of it, he must attest its confarmvty to the original one lakmg

uport hnmseif the res@ns ) lliy for any unlawful or not aﬂowed use. ‘Any alteration and/or fa;srﬁcsuon will be sub!ectad to the faw.

le por cualquier uso ilegal o indebido. Cualguner aheracx Zio falsificacion estarg sui_gta alaley.

AT RS L
o JEste cel cado se emite mediante sistema computanzadn yes va!idado con firma electrénica.  El certificado original posee impreso el logo
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Date / Dia: 26 January 2010

S, S.A.DEC.V.

Customer's Order ltem 7 Orden Clemnts - ltem:

—
Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/IA 128676/11
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero:

API SPEC 5L,0CTOBER 1, 2007

B/X42-1245/L290 PSL1

Ends / Extremos:
NORMAL BEVEL

BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
8 5/8 X 0.25 INCH 020 19.69/21.33 FT 61.745FT 1437.415LB 22.38 LBIFT
|219.1 X 6.4 MM 6.00/6.50 MTS 18.820 MTS 652.000 KG 33.57 KG/M

Composition % / Composicién %
X100 X 1000 X 10000

C Mn Si Cr | Mo s P Ni 3 Cu Al Sn ] As | Nb Ti Ca B N

H Max | 28 | 120 80 | 400 | - - - - - -- - -

Mn | - ] 29 -l -1 -1 -1 -1-~-T-1-1T-71-

HeatN° | SampleN° [P Max | 28 | 120 80 | 400 | -- - - - - -- - -
Colada N° | Muestra N° Min - 29 - - - - - -- - -- - - - - -

eve—— —

46270 19858 P 18 74 0 2001 20 11 4 [¢] 5 18 [¢] 64 0 13921 05

UMA Nb+V - P: Product / Producto

_Average | Promedio
Min:— | Maxi— r Var: -

iMax: 220 | Var: -

Specimen condition
Ls Sc 1
B .. AM 81.3
B o AM 79.5

AM: As manufaotured/ Segun proceso de fabncac
Avg Average I Promemo

e,
Ls Location of sample / meaclén de ia muestra
Max: Maximum / Méx&mo

- MW: Middie wall / Centro
Quad: Quadrant / Cuadrante

. Var: Variation / Variacién -

Tﬁis cerificals i &ssued by a cumputenzed system e and i
"Tenaris” is stamped. In case the owner of the original
upon h»mself the res.g_onswbshly for any unlawfui or ndl all

e i A LA L S
alid with electronic signature. On the ongmal certificate the frade-mark green col
ficata would release a copy of it, he must at!asi its mnformily the original one tak:
Any alteration and/or falsification will

e i

“JEste ce do se emite mediante sisterma computarizado y es validado firma electronica. El certificado original posee impreso el logo
Tenaris color verde. En caso de que el p del certificado una copia, debera gamnﬂzar 1a:conformidad cen el original haciéndos:

respansable por cualquier uso ilegal o indebido. C ua[qmer alteracion y/o falsificacion estara sujetaa la ley
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Date / Dia: 26 January 2010
ms, S.A.DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer s Reference / Ref, del Cliente: Manufacturer’'s Works Order N° / Confirmacion de Venta:
N/A NIA 128676/11
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP| SPEC 5L,0CTOBER 1, 2007 B/X42-1245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
8 5/8 X 0.25 INCH 020 19.69 /2133 FT 61.745FT 1437.415 LB 22.38 LBIFT
219.1 X 6.4 MM 6.00/6.50 MTS 18.820 MTS 652.000 KG 33.57 KG/M

IB: Body / Cuerpo Min: Minimum / Minimo Sc: Specimen condition / Condicién de la probeta ) ) j

Standard / Norma:
Heat N° | Sample N° Resuit
Colada N° | Muestra N° Resultado
— —
46270 19858 Good / Bueno

ressure / Presion - Time / Tiempo
- ,

Value / Valor

1,830

Este. oemﬁcado se emite mediante sistema computanz ¥ firma electronica. El certificado original posee impreso el logo

'enaris color verde. En caso de que el poseedor del csrtaﬁcado enﬁegu ina copia, debera garantizar laconformidad con el ariginal haciéndost

rasponsable por cualquier uso ilegal o indebido. Cual y S ion estaré sujeta alaley. &
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Date / Dia: 26 January 2010

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer’s Order ltem / Orden Cliente

- ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 128676/11
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

API SPEC 5L,0CTOBER 1, 2007

Standard or Specification / Normas o Especificaciones:

Steel Grade / Grado de acero:
B/X42-1.245/1.290 PSL1

Ends / Extremos:
NORMAL BEVEL
BISELADO NORMAL

Dimensions / Dimensiones:
8 5/8 X 0.25 INCH
219.1 X 6.4 MM

020

Schedule / Céduta:

Length / Longitud:
19.69/21.33 FT
6.00/6.50 MTS

Quantity / Cantidad: 3 Pcs/Pz
61.745 FT
18.820 MTS

1437.415LB
652.000 KG

Nominal Weight / Peso Nominal:
22.38 LBIFT
33.57 KG/Mm

Heat treatment / Tratamiento térmico: Pipe / Tubo

Temperature Scale / Escala de Temnperatura: °C

Quench media of heat treatment process / Medio de enfriamento de! tratamiento térmico: Water / Agua

Type
Tipo

As Rolled

. [Manufactured by TenarisTamsa
|Steel makmg process:

A Elecfnc A.rc Fumace-Ladle Furnace~Contrn
Fuﬂy Ka!led S‘(ee! i

Material free from Mercury contamination

Not repaired by welding

Non destructiv Satisfactory

Inspection methe .

--EMI-FLVI = - MPI -

MATER!AL DE ACUERDO ANACE MR0175—2003

CTOBER 1, 2007 FE. 20090101IASTM A106, 081

Supplementary Information’
Informacion Suplementaria

Método de inspeccson
MI' FLVI - MPI -
PEC ,OCTOBER 1, 2007,FE. 2009010§IASTMA 0

This cerﬁ icate is st
“Tenaris” is stamped ase the owner “of the udgi
upon himself the responsibility for any untawful or n

: MATER[AL DE ACUERDO A NACE MR0175-2003

: de‘Cry)lada’Con'ﬁnua.

/a3 computeﬂzsa mm a It‘ 751:3 w:th electronic signature. On (he ongmal cerlﬁcate the trade mark green colorég

cate wou&d release a copy of it, he must attest its confomi\y to the original one (alung

able por cualquier uso ilegal o indebido. Cual

Tenaris cofor verde. En caso de que el poseedor del cerhﬁcado emregue una copia, debera garantizar {a.conformidad con el original f

ste certificado se emite mediante sistema computarizado y es vaimo con firma electronica.
Jresponsal

ylo falsificacion estara su;eta al

El certificado original posee impreso el logo

aley. -

" use ‘Any alteration and/or faisiﬂca’ﬁon will be subxected 10 the faw.
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Date / Dia: 26 January 2010
mm C.V. Customer’s Order item / Orden Cliente - ltem: Customer’s Reference / Ref, del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:
N/A N/A 128676/11
Manufacturing Process / Proceso de Manufactura: Preduct Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
fStandard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

[Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
8 5/8 X 0.25 INCH 020 19.69/21.33 FT 61.745 FT 1437.415 LB 22.38 LBIFT
I219.1 X 6.4 MM 6.00/6.50 MTS 18.820 MTS 652.000 KG 33.57 KG/M

Supplementary Information
Informacién Suplementaria
Tamsa Ref: 946891 JTamsa Ref: 946891

Heat N° Quantity Length Weight
Colada N° Cantidad Longitud Peso
(Pieces) (ft) (m) (Tons)
— —
468270 3 .
‘Average length per pipe

ongitud promedio por tubo

R (m)
20588 | 6273

T hls'cem mte is issued y: a computenzed srystem and it is val id with electronic signature. On e original cef the trade«mark green cofored
"Tenaris” is stamped. In case the owner of the anginal certificate would release a copy of it, he muat attes( s confonnitytuthe original one tak.mg
upon himsatf thi respﬂns)hmiy for any unlawful or not aﬂowed use; Any alteration and/or falsification wm be subjected te the law. -

= certificado se emite mediante sistema compuﬁr'\-z do validadu con ﬁnma elecironica. &l eertn certificado original posee impreso el fogo
is color verde. En caso de que el poseedor dsfce trsgua tna copia, debera garantizar | la: ccnforrmdad con el ongmal haciér
mspansable por cualquier uso ilegal o indebido. Cualqmer alteracion: ylo falsificacion estara sujetaa |a Iﬂy s
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Tubos de Acero de México, S.A.

K
2 Tejeria. Vera

C.P. 81697 MEXICO

28 952 1100 tet

Date / Dia: 26 January 2010

{523 228 489 1600 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DEC.V.

Customer s Order Item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente:

Manufacturer’s Works Order N° / Confirmacion de Venta:

N/A N/A 128676/11
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
ISEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
AP1 SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/L.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 3 Pcs/Pz Nominal Weight / Peso Nominal:
8 5/8 X 0.25 INCH 020 19.69/21.33FT 61.745FT 1437.415LB 22.38 LBIFT
219.1 X 6.4 MM 6.00/6.50 MTS 18.820 MTS 652.000 KG 33.57 KG/M

This is to certify that the product described here has been manufactured, sampled, tested, and inspected in accordance with
purchaser order requirements. This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Por el presente certificamos que el material aqui descrito ha sido fabricado, muestreado, ensayado & inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracién de origen.

Quality System Certified

N° 110850/010

CUSTOMER . THIRD PARTY

TENARIS QUALITY D

INSPECTION COMPANY
COMPARIA DE INSPECCION

Company Name: N/A
Employee Name: N/A

i ‘the origmal oemﬁcate would release a copy of nt he must attest its con‘fon‘mty 1o the original one !akmg “:

Mful ornot alfowed use. Any alteration and/or falscfcancn will be subjected to the law.

(o

-~

QUALITY CERTIFICATION DEPT.

DEPTO. DE CERTIFICACION DE CALIDAD

Carlos Quezada X.

=PARTMENT SIGNATURE

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

Gonzalo Troncoso Torres

se emite mediante sistema compt

r cualquier uso ilegal o indebido. Cualqui

’ sto. icado i i e
: Tenaris color verde. En caso de que el poseedor df
o qre po! i i i ido. Ct

adﬂ s vali ado Son frma electronica.

sracion ylo falsificacion estar sujeta & |

icado original posee impreso el logo

nformidad con el eriginal haciéndose

e una copia, debera gar:




